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Elo Touch Solutions, Inc 1-800-557-1458 tel
301 Constitution Drive www.elotouch.com
Menlo Park, CA 94025 USA

Declaration of Conformity
Model Numbers: ET1928L Series
Type of Equipment: Information Technology and Telecommunications Equipment
Equipment Class: Commercial & Light [ndustrial
Product Name: LCD Touchmonitor
Date of Declaration: Mar. 19, 2013

Standards and Directives to which conformity is declared:
Electromagnetic Emissions:

EU Directive 2004/108/EC (EU EMC Directive)

AS/NZS CISPR 22:2009, Class B

CISPR 22:2008, Class B

FCC Part 15:2005, Class B

ICES-003:2004, Class B

VCCI V-3/2005.04, Class B

EN 55022:2010, Class B

Electromagnetic Immunity:

EU Directive 2004/108/EC (EU EMC Directive)
EN 61000-6-1:2007

EN 55024:2010

EN 61000-3-2:2006 +A1:2009 +A2:2009
EN 61000-3-3:2008

EN 61000-4-2:2008 ED.2.0

EN 61000-4-3:2010 ED.3.2

EN 61000-4-4:2012 ED.3.0

EN 61000-4-5:2005 ED.2.0

EN 61000-4-6:2008 ED.3.0

EN 61000-4-8:2009 ED.2.0

EN 61000-4-11:2004 ED.2.0

ENV 50204:1995



Safety:

EU Directive 2006/95/EC (Low Voltage Directive)

UL 60950-1, 2nd Edition, 2011-12-19

CSA C22.2 No. 60950-1-07, 2nd Edition, 2011-12

EN 60950-1:2001+A11:2009+A1:2010+A12:2011

IEC 60950-1:2005+A1:2009 with all CB-scheme national differences

Restriction of Hazardous Substances:
EU directive 2011/65/EU (EU RoHS Recast)
EN 50581:2012

We hereby declare under our sole responsibility, that the equipment specified above conforms
to the above Directives and Standard(s).

%9\/? . Hugna
Kevin Huang
Manager of Engineering, Elo Touch Solutions, Inc.




Issue Date: 2007-06-08 Page 1 of 7 ‘ Report Reference #
2011-12-16

UL TEST REPORT AND PROCEDURE

Standard: UL 60950-1, 1st Edition, 2007-10-31 (Information Technology
Equipment - Safety - Part 1. General Requirements)
CSA C22.2 No. 60950-1-03, 1st Edition, 2006-07 (Information
Technology Equipment - Safety - Part 1: General Requirements)

Certification Type: Listing

CCN: NWGQ, NWGQ7 (Information Technology Equipment Including
Electrical Business Equipment)

Product: 19 LCD Monitor .
Model: ET1928L-XXXA-X-XXXXXXXXXX (X=A-Z, 0-9, "-" or blank)
Rating: 12V de, 4 A.

Applicant Name and Address:

This is to certify that representative samples of the products covered by this Test Report have been investigated in accordance with the
above referenced Standards. The products have been found to comply with the requirements covering the category and the products are
judged to be eligible for Follow-Up Service under the indicated Test Procedure. The manufacturer is authorized to use the UL Mark on
such praducts which comply with this Test Report and any other applicable requirements of Underwriters Laboratories Inc. (ULY) in
accordance with the Follow-Up Service Agreement. Only those products which properly bear the UL Mark are considered as being
covered by UL's Follow-Up Service under the indicated Test Procedure.

The applicant is authorized to reproduce the referenced Test Report provided it is reproduced in its entirety.

Any information and documentation involving UL Mark services are provided on behalf of Underwriters Laboratories Inc. (UL) or any
authorized licensee of UL.

Vincent Lai

) SN G P
Underwriters Laboratories Inc. Lltmras C -

Prepared by:

Alex Lin

Underwriters Laboratories Inc. w//;(«@e/;d »&“’

Reviewed by:

Copyright © 2011
Created by UL Document Assembler 2012-01-30 02:01:37 -06:00




Issue Date: 2008-01-23 Page1of8 Report Reference #
2012-06-01

UL TEST REPORT AND PROCEDURE

Standard: UL 60601-1, 1st Edition, 2006-04-26 (Medical Electrical Equipment,
Part 1: General Requirements for Safety)
CAN/CSA-C22.2 No. 601.1-M90, 2005 (Medical Electrical Equipment -
Part 1: General Requirements for Safety)

Certification Type: Classification

CCN: PIDF, PIDF7 (Medical Electrical Equipment)

Product: LCD Desktop Touchmonitor

Model: ET1928L-XXXM-X-XXXXXXXXXX, where X may be A-Z, 0-9, hyphen
or blank.

Rating: LCD Desktop Touchmonitor:

Input: 12 Vdc, 4.0 A

Power Adaptor

Hitron Electronics Corp. model:HES49-12040
Input:100-240 Vac, 1.0 A, 50/60 Hz

Ouput: 12V dc, 4 A

(Aletrnate) Power Adaptor

Hitron Electronics Corp. model:HEMG49-S120400-7
Input: 100-240 V ac, 1.2-0.63A, 50/60 Hz

Ouput: 12V dc, 4 A.

Applicant Name and Address:

This is to certify that representative samples of the products covered by this Test Report have been investigated in accordance with the
above referenced Standards. The products have been found to comply with the requirements covering the category and the products are
judged to be eligible for Follow-Up Service under the indicated Test Procedure. The manufacturer is authorized to use the UL Mark on
such products which comply with this Test Repert and any other applicable requirements of UL LLC (‘UL'Y in accordance with the Follow-
Up Service Agreement. Only those products which properly bear the UL Mark are considered as being covered by UL's Follow-Up
Service under the indicated Test Procedure.

The applicant is authorized to reproduce the referenced Test Report provided it is reproduced in its entirety.

Any information and documentation involving UL Mark services are provided on behalf of UL LLC (UL) or any authorized licensee of UL.

Prepared by:  David Shih Reviewed by: Jimmy Deng

Copyright © 2012
Created by UL Document Assembier 2012-06-14 02:41:51 -05:00




Issue Date: 2008-01-23 Page 2 of 8 Report Reference #
2012-06-01

Supporting Documentation

The following documents located at the beginning of this Procedure supplement the requirements of this Test
Report:

A. Authorization - The Authorization page may include additional Factory |dentification Code markings.

B. Generic Inspection Instructions -

i. Part AC details important information which may be applicable to products covered by this Procedure.
Products described in this Test Report must comply with any applicable items listed unless otherwise
stated in the body of this Test Report.

ii. Part AE details any requirements which may be applicable to all products covered by this Procedure.
Products described in this Test Report must comply with any applicable items listed unless otherwise
stated in the body of each Test Report.

iii. Part AF details the requirements for the UL Certification Mark which is not controlled by the technical
standard used to investigate these products. Products are permitted to bear only the Certification
Mark(s) corresponding to the countries for which it is certified, as indicated in each Test Report.

Created by UL Document Assembier 2012-06-14 02:41:51 -05:00
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! | Declaration of Conformity for The ET1928L-XXXM-X-XX-G series monitors

TOUCHSYSTEYS

7.0  PDF OF ET1928L-XXXM-X* UL IPX1 COMPLIANCE LETTER

@ Underwriters
Laboratories Inc.»

2008-10-25

Mr, Kevin Seitz
Elo Touchsystems Inc
90 Goodway Dr
Rochester NY 14623

E-mail: mharris@elotouch.com

Reference: Project 08CA52404

‘Product: IPX1 Compliance Letter, ULAEC 606011 & IEC 60529
< MODEL ET1928L

Dear Mr. Seitz,

PROPRIETARY DOCUMENT
This document and the information it contains are
Proprietary to Elo TouchSystems Systems, Inc. and
cannol be used or reproduced without the prior
written consent of Elo TouchSystems, Inc.

Melville Division
1285 Wakt Whltman Road
Melvilia, NY 11747-3081 USA
WLk com

tak: 1631 271 65200

fax: 1.631.271 8259

. Cqstbmef service: 3 877 854 3577

UL's Investigation of your product has been completed under the above project number and the subject product

was determined to comply with the applicable requirements.

The IPX1 was conducted as per your request. Immediately following the test the sample was carefully
disassembled and Inspected for ingress of water, Water did not enter the enclosure or reach live parts,

Attached are the datasheets for your reference.

~8hould you have any questions or comments regarding the above pleasefdel free to contact me at any time.

Sincerely, Reviewed by

Maximiliano odriguez Charles V Comparetto

Project Engfreer Senior Project Engineer ;
Department: 3013AMEL Department: 3013AMEL

E-mail: maximiliano.s.rodriguez@us.ul.com E-mail: charles.v.comparetto@us.ul.com

An iadependant organizaiion working for a safer wostd Wwith intéyrity, precision and Xnowledgs

AC600011 Rev. G- UNCONTROLLED COPY OF A RELEASED DOCUMENT FROM DOGUMENTATION SERVICES.  Sheet 13 of 18

Lost prinled 3/16/2013 11:24 ~VERIFY LATEST REVISION LEVEL PRIOR TO USE ~

FORM: EF600014 Rev A



Declaration of Conformity for The ET1928L-XXXM-X-XX-G series monitors

PROPRIETARY DOCUMENT

This document and the information it contains are
Proprietary to Elo TouchSystems Systems, Inc. and

[

TOUCHSYSTEVS

cannot be used or reproduced without the prior
wiritten cansent of Elo TouchSystems, Inc.

Iasue Date: 2006-11-17 Page 5 of 28 Report Reference #
Amendment 1 2006-12-25
{EC 60601

Clause Requirement + Test fResult - Remark [Verdict

6.1g Rated supply voltages or voltage range(s) 100-240 Vac Pass
Number of phases ... »|Single Pass
Typeofcurrent ....o.o.oocooiiiiievieee L |AC Pass

6.1h Rated frequency or rated frequency range(s) (Hz): [50/60 Hz Pass

6.1 Rated power input (VA, WOTr A) ..o, 1O A Pass

6.1k Power output of auxiliary mains socket - outlets No power output sockst N/A

provided.

8.4 Class ll symbol Class | Product N/A
Symbol for degree of protection against ingress of  |IPX1 Equipment Pass
water provided :

Symbol for protection against electric shock......... . |No applied part. N/A
If equipment has more than one applied part with N/A
different degrees of protection, the relevant

symbols are clearly marked on such applied parts,

or on or hear relevant outlets

Symbol for protection of defibrillation-proof applied |No applied part N/A
parts

Symbol 14 from Table DI for defibrillation-proof with|No patient cable. N/A
protection partly in patient cable

&.1m Mode of operation (if no marking, suitable for Optional, continuous Pass
conhtinuaus operation) operation.

6.1n Types and rating of external accessible fuses ......: |No external accessible fuses. /A

6.1p Ratings of external output:.............oooooei No external output. N/A

68.1q Symbol for physiological effect(s): Pass
- attention, consult accompanying documenta Pass
- non-ionizing radiation, or symbols as adopted by N/A
1SO or IEC 417

6.1r Anaesthetic-proof symbol: AP or APG ... . N/A

6.1s Dangerous voltage symbol No dangerous voltage N/A

6.1t Special cooling requirements No special cooling N/A

requirements

6.1u Limited mechanical stability Equiprment not overbalance N/A

during normal use when tilted
through an angle of 10%, no
limited mechanism required.

6.1v Protective packing requirement(s) No special measures have to N/A

be taken during transport or
storage.

TRF No.: [EC60601

AC600011 Rev. G

Last printed 3/19/2013 11:24
AM

_1c

UNCONTROLLED COPY OF A RELEASED DOCUMENT FROM DOCUMENTATION SERVICES.
~VERIFY LATEST REVISION LEVEL PRIOR TO USE ~

Linderwriters Laboratories Inc.

Sheet 14 of 18

FORM: EF600014 Rev A
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BUREAU OF STANDARDS METROLOGY AND INSPECTION

MINISTRY OF ECONOMIC AFFAIRS Wgﬂ&@ Y
iy ] Povtust ¢ cr‘“lt(g\“y:\
LI N A |

CERTIFICATE OF THE REGISTRATION OF PRODUCT CERTIFICATION

&R, 0 CI311065240622 3k 00

Certificate No.

WAk & M AT Wrr‘? N ) BRI RS BFEBHRFEGN
o AT HRBREBEAEREE “’?;iw & ¥R R R31524 o RS FER 4 F ¢

The application made by for Registration of Product

Certification has been reviewed and found to be in compliance with related regulations. Therefore, registration is granted with the

Product Safety Mark@and the ldentification No. R31524, Details of the registration are follows :
oA L BT RA R E) o3k ¢+ 22622138
Applicant Uniform No.

EUNE ¥ N REE Y3 B VLT RS
Address

&Ry \ ]

Factory

R B

Factory Address

W S ARG AR

Type/name of produ(‘ I

B 2 IS 7] 8528, 59, 100075 »

C.C.C Lode M“‘"M

T34 A @ﬁ%%&mmm y (N
Chinese name } : )
x4 © LCD Touch Monitor l
English name

il JJ(‘ + ET1928L-8CWM

Type

S E I M S CY O F 3
Serics ol the type

RIEARAE 0 ONSI4336-1 (994F5) ~ CNSI3438 (954 % )

Standards

B AR AR R B R R
(A3 8 SR 4% ﬁm 5&} EP % &)

This certificale shall be issused by the BSMI or its branches.
(This certificate will become effective only when stamped with the BSMI seal.)

AR PERE 101 S 06 A 18 el
Registration Date 2012 {year) 06 (month) 18 (day)
REER BB E 104 i 06 A 17 2]
Expiration Date 2015 {year) 06 (month) 17 (day)
AN Y ERE 101 - 06 A 18 2]
Date of issue 20!2 (year) 06 (month) 18 (day)

L AREE ORI RSN S BT AARKEL L RANE -

2R J’H”a?isafffz“ RO IR A E11A308 o RS 2R AN B
CRHLAY o BRI SRR K B AR T A }ﬁmﬁs’&:ﬁ&% itH= ﬁﬁlﬁlaiiﬁiﬂ

TR
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BUREAU OF STANDARDS METROLOGY AND INSPECTION
* MINISTRY OF ECONOMIC AFFAIRS

s ] A 293 7 o 2K =
o B o A kW F
CERTIFICATE OF THE REGISTRATION OF PRODUCT CERTIFICATION

FE s - CI311065240622 %5 00

Certificate No.

AR, ET1928L- ONAM-1-BG-3-G
Series of the type
ET1928L-0NWM-1-BG-3-G
ET1928L- ONWM- 1 -ROGH2-3-G
ET1928L-TCAM-1-BG-3-G
ET1928L-7CEM-1-ROAF -3-G
IT1928L-TCWM

ET1928L-7CWM-1-GY-3-G

ﬂﬂywﬂw

RT1928L-8CAH-TBG-3-C

I TTYZ8L-8UEM~1-KOGG=3-(

ET1928L-ONAM-1-GY 3 G

ET1928L-0NWM-1-GY-3-G

ET1928L-0NWM- [ -ROGH3 -3-G

ET1928L-7CAM-1-GY-3-G

ET1928L~7CIM-1-BG-3-G

ET1928L-7CWM- 1 -BG-3-G

)
ET1928L-8CIA-1-GY-3-G )
ET1928L-8CIM -1 BG~NKD~G‘ \ ‘;ET1928L~8CJM—I-GYw8wG
ET1928L 8CIN | -BG-NKD-G ET1928L-8CWM
ET1928L-8CWM-1-BG-3-G ET1928L-8CWM-1-GY-3-G
ET1928L-8CWM-1-RDAT-3-G ET1928L-8CWM- [ -RMHT -G
ET1928L-8CHM- 1 -ROGI-3-G ET1928L-8CWM-1-ROGH2-3-G
ET1928L-8CWM- 1 -ROGI3-3-G ET1928L-8CWM-1 -RSTU -G
ET1928L-AUAM-1-BG-3-G ETI928L-AUAM-1 -GY-3-G
ET1928L-AUWM ET1928L -AUWM-1 BG-3-G
ET1928L-AUWN-1-GY-3-G

(RTFEéE)
e . ity
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) CERTIGHTEFOR A COMP}ULSOR’Y PRODUCT CERTICATION

: N 2007010903257009

NAME AND ADDRESS OF THE APPLICANT

Elo Touch SOTULlOﬂb [na
301 Lonstltutlun Dr; Menlo Park; CA 94095 USA

NAME AND ADDRESS OF THE MANUFACTURER

: lo foual Solutions,  Inc.
%Ol (onstltutlon Dr: Menlo Park, CA 94025, J

NAME AND ADDRESS OF THE FACTORY

NAME MODEL AND SPECIFICATION
'7 LCD Touch Monitor

, PTIQZSI ~ONWM-= - ROGH—G ET 1928L—8CW\ 1-ROGH-G, h119281~ONAM 1-ROGH-G,
[ET1928L-8CAM-1-ROGH-G, 511928 —»*&1 fopkpprkskir (%2079, ATZ, ijﬁ??gk:;
A, R fM\ [y A A R AR AY) 12VDC, 4A Class 111 (&EJ
«,vfgﬁqk muqmmwm7m¢ uwc4M(%%mﬁm%)

THE STANDARDS AND TECHNICAL REQUIREMENTS FOR THE PRODUCTS
‘ | GD4943. 1-2011;GBI254- 2008; (‘817625 E 2003 ety
Thls is to certify that the above mentloned products have met the i

requ1rements of ‘implementation rules for compulsory certlftcatlon(REF
' . NO CNCA—01C~020 2010)

Date of issue: Feb 06 2013 Date of explry Feb 06 2018

leldity of thls certlflcate is subgect to: posltlve result of the regu]ar ,
follow up 1nspect10n by issuing certlflcatlon ‘body unt11 the explry daLe

 Date of orlglnal certlflcatlon Nov 30 2007

Ihla LEFtliLCdL? can “be vpr1t1ed through' CACA s wcb°1tu www%cncd.gov,cn'

CH!NA QUAL!TY CERTiFICATiON CENTRE

= Secﬂon 9.No. 188, Ncnsahucm Xilu Beuing 100070 P, R. Chmq _‘
LEa hitp //www cqc com.en . o e
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Elo Touch Solutlons Inc,
301 Constltutlon Dr, Menlo Park, (,A 94025, £m®

&F%ﬂh@@ﬁ% Wik

Elo Touch Solutions, Inc.
301 Constitution Dr, Menlo Park, (,A 94025, %[Q

iﬁﬂkz% o bk

}ﬁww,g’ﬁ:%“?ﬁj M ﬁ% o
: rfimﬂffi»fi,‘r.i'.ﬁ‘ k

rllngL omww 1-ROGH- -G, FTlQ?S ~8CWM-1-ROGH-G, ET1928L-0NAM-= 1-ROGH-
umm SSCAM-1-ROGH=G, ET19281 -4\ —se-soiomisionn (2209, A7, ﬁ?ﬂ&L
*ﬁé“h%&$d,$;mﬂﬁﬁm%%a>mmc4Amaﬁnrmjmﬂt
&Mw@) 1M9wwwo7md uwc4®<i%ﬂﬂ71 i

« thﬁ%&$§$ e
GB4943 1 ~2011; GB9254 2008 G81762§ 1- 2003 it

Lii}twuﬁ/‘\’ﬁ%' i}tvx??/kﬁgzﬁ@ﬂ-m '
CNCA-01C-020: 2010éﬁé%dt, #%2i¢tﬁ£ |

'ﬁﬂﬁ}] 2013#—02;}065 - 7&1‘&5:;&‘;& 2018#02}%065}
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LPAX-UBCY~-YHYQ—-4QBY

FEEANAAT ] AFAFA

Certificate of Broadcasting and Communication Equipments

As = MYy

Trade Name or Applicant

717] 4 LCD Touch Monitor
Eguipment Name

ez
RBasic Model Numbes

ET1928L-7CAM-1-GY-G

BT1928L-ONAM-1-1G-G, ET'1928L.-ONAM~1-GY -G, ET1928L-ONWA{~1-ROGH2-G, BT1828L~0NWM~-1-ROGHI-G, BT1928L~7CAM~1~BG-G, BT1923L-7CEM~1-ROAP-G,

BT1928L-9CAM~1-BG-G, BT192BL,-3CAM~1-GY -G, ET'19281.-8CEM-1-ROGG-G, BT1923L-8CEM-ROGG~G, BT1928L-3CWM~1~GY~G, ET1923L-8CWM-1-ROGH-G,

_‘i}‘ )\3 o ET1928L-3CWM~1-ROGHZ-U, ET'19%8L-3C] 1 H3-G, BI'1020L-AUAM-1-BG-G, ET1926L-AUAM~1-GY -G, ET1028L~-ONWM-1-ROGH-G, BT1028L-AUWM~1-BG-3-(,
s Y é % ET1928L-AUAM-1-BG-3-G, ET1028L-8CYM-1-ROGI-3-G, BT1928L-8CW2i-1-ROGI2-3-G, BT1928L-8CWM- 1-RDAT-3-G, ET1928L-~AUWM-1-GY~3-6.,

ET1928L-AUAM-1-GY~3-G, ET19¢8L.-8CWM-1-RSTU-G, BT1928L-8CWM-1-ROGHI-3-0, ET1928L-8CWM-1-RMH)- G, BT1928L-8CWM-1-GY-3-G,

&[]'ES ﬂJOG@] IVI.lme?J TET1928L-8CIN-1-BG-NRD-G, ET1928L-8CWAM -1 -BG-U-G, ET1028L-0CIM—1-GY ~0 -G, ET1926L-8CIM-1-DG-3-C, ET1920L-8CIA~{~RG . ET10281 GY
ET1928L-7CWM- 1-RROB-G, BT12281,-7CIM-1; , I 19201.~TCEM~-ROAF~3~G, BT1023L~TCAM-1-BG-3-6, ET1028L-0i0HM~1-HOGH2~3-G, FX1928L-08WA-1-BG-3- G,
ET1928L~ONAM-1-BG-3-6, BT19281.-8CIM: NKP-G, ET19281-3CIA=1~GY~3-G, EF192KL-3CEM-1-ROGG-3-G, ET1928L-8CAM-1-BG-3-0, ET1928L-7CWM~1-GY-3-G,
HT1928L~7CAM-1-GY~3-G, BT1828L-ONWM-1-ROGH3-3-G, BT1928L-0HWM~1-GY~3-G, ET1925L-ONAM~1-GY- Br1929L-7CWM-1-HG

ol s

=0 A TY1-ET1928L7CAM1GY

Certification No,

A ZAL A =7}
Manufacturer/
Country of Origin

FH7 =

Type Identification

olEAEd 2007-12-14

Date of Certification

7V E}

Others

A 7171 TSP, A58%2)2 A2Fl wEl AdFFALS FHT

It is verified that foregoing equipment has been certificated under the Clause 2,
Article 58-2 of Radio Waves Act,

2012d(Year) OSé(Month) 149 (Date)

THAGETEE

Director General of Radio Research Agency
Korea Communications Commission Republic of Korea

w Q1 e BN A e E Y AL

3 g

vl 53
SIAELEEEE REREES EE i)




Tsumura, Masahiro (TPS)

EHA: aplimgr@vcci,jp

E{E R 201246 158 £ R 16:33

SE5: Tsumura, Masahiro (TPS)

#4: [VCCLE& MR EF IR EHE
BEEREE

EAHEREHERELEL,

B & 52012023847
ZIEFEF:2012017195

GEH IR L EFR>

<EEEHR

=BEF:797

S B AVFINRI AT LIRS

FRTE AR EET AL X Hii#iE1-19-20 SUN HAMADA BLDG2F
JRHEEE>

R & AR AT ED

K428 &5k

E-mail:mtsumura@te.com

GEfEEIELE

AT 7E A8 E T B AL K ET#E/E1-19-20SUN HAMADA BLDG.2F
ERE B AR AT ER

K424t

TEL:045-478-3678

FAX:045-478-2183

E-mail:mtsumura@te.com

<REEIBAZRIEED

ERE B AR AT ER

E-mail:mtsumura@te.com

BHTER R

BB DZLCDAYFE=S2—

HBRDBRENERE ISR B/ DEERES j1

B (ET JLNo.)ET1928L-XXXM-XXXXXX-3-G

XIFRAYF IR AKX OHNERERTOITBWELBEIMESNIERFERVES
<ERFTITSURAD

RFEISUREES:
REEE:
BREISUREEDRR:
<HERFETSUREQ)>

RFTTIUREEL:
REES:
RFETIUFEEDRN:
<BRFETSRQ)>

BRFEITSVREEE:
2EEE:
BREIIVREZEDER:
<ERFEIT S R@)>



BRFEISUREESA:
=BES:
RFEISUREFEDORA:
<ERFTITIURG)

RFEISUREEL:

S8%ES:

RIS REEDEK:

S ERHERH D 4 F1:Bureau Veritas Consumer Produsts Services(H.K.)
GRERERIREERE D>

1) 1GHz LU 1S 35 2 5B X 5% fi:R-1248 (10m)
2) 1GHz B i 5 38 = i Bl %8 5% i#:G-257 (3m)

3) BIRR—MoE = K R E 5% H:C-1852

4) BIER—MzEIE K BIE % &

5) 1552k HERERF:
HEREHER:2012-03-13 20124E3 5158
HERRIEZ & 5:VI70618A12C

ZEE/BMNEA:

VCCIaA b

— Bt EE AN VCCIiG =
URL : http://www.vccijp/
E-mail : aplimgr@vcci.jp



